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Report Number
BR AR LR - RE T B R 172 AR 500mL
Sample Name Antas-172 Neutral Silicone Sealant Specification & Model
&0 A ISR TR AR A A fic & tb /
Submittal Company Guangzhou Jointas Chemical Co., Ltd. Mixture Ratio
A B I~ A IeTEE M R R A ) (SN ded
Manufacturer Guangzhou Conghua Zhaoshun New Material Co., Ltd. Trademark
éﬂn’ﬁﬁf }Lj‘l‘]%ﬁ'ﬁtlﬂﬁﬁj\ﬁﬁﬁﬁa EEFL H EH A20200612
Entrusting Company Guangzhou Jointas Chemical Co., Ltd. Production Date
FACEMBIE | )R MR A — B 625 O —
Entrusting Company No.62 Nanxiangyilu, High-Tech Industry Development < /
Address Zone, Huangpu District, Guangzhou, China Batch Number
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The above information and samples are provided and confirmed by the entrusting company. The company does not undertake confirmed entrusting
company to provide the information accuracy, appropriateness and the integrity of the responsibility.
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Testing Item &
Specification

R s 2 ZHE (B8 Bl H 2020-06-22
Testing Classification Commission(Type inspection) Received Date
MRS FRY, sEur o ARG B 2020-06-22
Sample State Paste, in good condition Testing Start Date
Fah i 1037 K6 45 K H
Sample Quantity 10 Pieces Testing End Date 2020-10-12
52 AR R ASTM C920-18 (Uit 1 4% % $F RS S Ve S B 0 et BB R 910D
Judgement criterion ASTM C920-18 Standard specification for elastomeric joint sealants
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See Page 2 for details.
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Report Number
75 % 5 H R R
No. Testing  Item Testing Specification
T ASTM C639-15 (HMEFEHRAE (R FFHEMRKRTE)
1 “. ; ASTM C639-15 Test Method for Rheological (Flow) Properties of Elastomeric
Rheological properties
Sealants
5 Bl ASTM C1183-13 B35 2 JRe 5% thd 1k )
Extrusion rate ASTM C1183-13 Test Method for Extrusion Rate of Elastomeric Sealants
W ASTM C661-15 {5514 5 3sF e hl B a0 77 ¥ )
3 H e ASTM C661-15 Test Method for Indentation Hardness of Elastomeric-Type
ardness
Sealants by Means of a Durometer
ASTM C1246-00 (2012) (% B AL H G Mg b xf E R 2%
4 FE AR A « BACHNRAL RIS 0 RIS T %)
Effects of heat aging ASTM C1246-00(2012) Test Method for Effects of Heat Aging on Weight Loss,
Cracking, and Chalking of Elastomeric Sealants After Cure
5 FTBFA] ASTM C679-15 {55 3t i ¢ F I [A] 46 7 ¥ )
Tack-free time ASTM C679-15 Test Method for Tack-Free Time of Elastomeric Sealants
ASTM C510-16 {H20 53 sl 2 21 43 P 3 3 B e £ M8 AR 1L AR,
: RGN Bk
Stain and color change ASTM C510-16 Test method for Staining and Color Change of Single- or
Multicomponent Joint Sealants
REEFORA T ASTM C719-14 (FETRINIZ BN ST S0 Be A 2 ot R ARG 35 M I RG
7 R4 A Z 45 0 1R TT )
Adhesion and cohesion under cyclic [ASTM C719-14 Test Method for Adhesion and Cohesion of Elastomeric Joint
movement Sealants Under Cyclic Movement (Hockman Cycle)
q FIBDRE L5 1 ASTM C794-15a (51 E 35 35 35 Ji 3 B8 AR 6 77 72 )
Adhesion-in-peel ASTM C794-15a Test Method for Adhesion-in-Peel of Elastomeric Joint Sealants
& i ( 4 A This field is blank. )
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No. Testing  Item Testing Specification
GBI IS S L o o
g 4 Bkt 5 ASTM C794-15a {51 14 B dat B ) 8 1 ARt 7 vk )
Adhesion-in-Peel for Use G exposed | ASTM C794-15a Test Method for Adhesion-in-Peel of Elastomeric Joint Sealants
to ultraviolet exposure through glass
ASTM C793-05 (2017)  CAnId 2 Ak XT3 132 4% 25 s FBe 5 0l ) e
i MESIRLAEE Ry
Effects of accelerated weathering | ASTM C793-05(2017) Test Method for Effects of Laboratory Accelerated
Weathering on Elastomeric Joint Sealants
" pe o e iy [ASTM C1247-14 (R FRTEBAAR A 135 370t A e A7 UE R 56 570
11 Effects of continuous immersion for . .
Use T sEalanis ASTM FD] 2l47~l'4T.est Method for Durability of Sealants Exposed to Continuous
Immersion in Liquids
AL TEH
The following is blank in this page.
& ik 4k 4% [ This field is blank. )
omment

Ko g
o |

VN

1

——~y



CTCSZ/DIR022-1/1

B o W 5

Fin o

Testing Report
5 485:2020MF181FY $£5T1 45471 (Page 4 of 5)
Report Number
: — y ’ 10
Jr K % 15 H LR Hr o & R ﬁaﬁﬁ
No. Testing Item Indicator Testing Result Evaluation
EET7 ] N, stk
Vn:tm l <48 L Pass
(4.4£2) C e
T KT FA FAT £
(NSZ) Horizontal No deformation No deformation Pass
1 Rheological =
properties HEITF T E, <48 0 &
(Grade NS) V““,“ ; = Pass
(50£2) C e
K7 18] T LA %
Horizontal No deformation No deformation Pass
Jz Y e BRSNS i L
Extrusion rate(Type S Grade NS) Pass
iy i), A
P IERE(NTHi%), ShoreA <86 i3 S
Hardness(Use NT) Pass
TH-EL42
EREK, % - 68 i
Weight loss Pass
3 ML ALR B % % ik
Effects of heat aging Crackin None None Pass
ke x x =g
Chalking None None Pass
K THE, h G
<
2 Tack-free time <2 L2 Pass
. V5 G R 21l % % ot
Stain and color change None None Pass
4 | \iﬁ e Q:L- ﬁﬁ% e Qj_— B )
BIRERRA FRoki | 2R s
7 FIA B, cm® M=o 0 &
Adhesion and cohesion under e The total loss in bond Pass
cyclic movement '_m;H and cohesion areas<9
Aluminum panel
wIE R EM N B, PRSI .
Comment | Testing substrates are clear float glass and anodized aluminum panel.
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No. Testing Item Indicator Testing Result E ;
valuation
BB, N =222 142.6 e
e Peel strength ) ’ Pass
]
Glass o o s
Al - E \' 0 A
*i:i?lffii l:iﬁ{in;i'\l'ossA) = ¢ ll;latf’
F B R4
8 o
Adhesion-in-peel _ o
a2y Peel strength ' ) Pass
Aluminum
panel | EELBEIRTIAR, % “i%
=25 6
Adhesive bond loss Pass
GBI gomseshe | HIBRAL, N s 128 otk
e B ) S o Peel strength Pass
9 Adhesion-in-Peel for Use G
exposed to ultraviolet kb ik e ul Lo
exposedo uliviolet | REERFTER, % <5 ] ot
posure through glass Adhesive bond loss Pass
HIMRA T FT A T2 0% A
After exposure to the Equal or higher than G :j =
specified ultraviolet Grade 2 el Fass
0 A% A S
10 Eftects of accelerated
Wealhering IR RIS R
After exposure at cold Equal or higher than G :;1 0 ‘;
temperature and the bend Grade 2 rade e
test
VRS E R T o
: i M BB
”rﬁJ (Ig&) » CIMN Eﬂ%ggs i
11 Effects of continuous : - 0 5
; : Adhesion and cohesion Pass
immersion for Use I WAt fai
ailure area<9.5
sealants(Class 1) Aluminum panel
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